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GG S/ REPOrt NO..o.oeeeeeeeeeeeeeeeeeeeeen © WTF24F07170136C

LT APPlicaNt o.coveeeeeeeeeeeeeeee, :  DCL MOLD & AUTO PARTS CO., LTD.

HiBE/ ADAIeSS ..oeeieeeeeceeeeeeeeeee e : 98/10 Moo2, Nongchak, Banbueng, Chonburi 20170
Thailand

LR BUYET .o . 3£/ Midea

K& FR/ Sample Name .........cccoocoevecueennne. : J&#%/ Chassis

FRAS/ Sample Model.......ccccvvvcveiinnne, :  US-KC23/BP2N8Y-IQB(CNO).4.0(WP)

FE YIRS/ Sample Material Code.......... : 12220300005818

RO ZZSR/ Test Requested ........cocvvceneiinne, Do MR P EDR, MNKIE AR S R RoHSE 4 2011/65/EU

BORME. K. W, AT E

As specified by client, to determine the Lead, Mercury,
Cadmium, Hexavalent chromium content of EU RoHS
Directive 2011/65/EU in the submitted sample.

R F7 Test Method .......cvcveeeeeeeiieeenan © ZWARE R/ Refer to next page (s)
Kl 558/ Test Conclusion .......cccccccvvven.n. O RE GEBIEZS LR —T0
Pass (Please refer to next pages for details)
KL B 1/ Date of Receipt sample....... © 2024-07-19
B R/ Testing period ........c.cvecvvevvecien, : 2024-07-19 ~ 2024-07-23
R AP Date of ISSUE.....oeveveevee. : 2024-07-23
MR Test ReSUIt..cveveoeeeeeeeeeeeeeeen © Z WA R / Refer to next page (s)

& H4E/ Prepared By:
B L TR AR AR RSB R A F
Waltek Testing Group (Foshan) Co., Ltd.

Huhik: AR B LTI X R AR R e T B L B D AR A LR — i — = 13-195
Address: No0.13-19, 2/F., 2nd Building, Sunlink Machinery City, Xingye 4 Road, Guanglong Industrial Park,
Chihua Neighborhood Committee, Chencun Town, Shunde District, Foshan, Guangdong, China
Hii%/ Tel:+86-757-23811398 {4 H/ Fax:+86-757-23811381  Hil4fi/ E-mail:info@waltek.com.cn

- ESEIN
Signed for and on be
Walltek Testing Groub Epshan)
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.75 %% 5/ Report No.: WTF24F07170136C

WKL R/ Test Results:
MR T7 5 Test Method:

{£45/Job No.: FSW2407190820CJ

- Z2%|EC62321-5:2013, {fHICP-OESK M. & &

- B%|EC62321-4:2013+AMD1:2017 CSV, fii {ICP-OESH il 7K & &

- 2%|EC62321-7-1:2015, ff HHUV-Viskll 7S 8 & & .

- With reference to IEC62321-5:2013, determination of Lead and Cadmium by ICP-OES;
- With reference to IEC62321-4:2013+AMD1:2017 CSV, determination of Mercury by ICP-OES;

- With reference to IEC62321-7-1:2015, determination of Hexavalent Chromium by Colorimetric Method.

v . R R
W H i@L Test Results EEFR %F‘ BE{_E .
Test Item(s) Unit No 1 LOQ Client’s limit
5 Lead (Pb) mg/kg ND 2 600
4% Cadmium (Cd) mg/kg ND 2 75
7k Mercury (Hg) mg/kg ND 2 600

J 1 A2
A% Hexavalent Chromium (Cr®") mg/kg Nelggazﬁve Sébe%;\l{fte 600
#58/ Conclusion -- & | Pass -- --
. . PRGER
AT E B | st Reoults ERR %P
Test Item(s) Unit No .2 LOQ Client’s limit
£ Lead (Pb) mg/kg ND 2 600
4% Cadmium (Cd) mg/kg ND 2 75
7k Mercury (Hg) mg/kg ND 2 600

J I A3
%% Hexavalent Chromium (Cr®") mg/kg Nj?ﬁve Si:a%;\fte 600
£E#/ Conclusion -- & | Pass -- -
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84545/ Report No.: WTF24F07170136C f£455/Job No.: FSW2407190820CJ

¥/l Note:

(1) ND =RA&H, #IE /N T B R/ Not Detected or lower than limit of quantitation

(2) mg/kg == 5w H: T35 (milligram per kilogram)= & Ji%r2— (ppm)

(3) LOQ =5& &R/ Limit of quantitation

(4) “--" =K #E/ Not regulated

(5) MHEIEC 62321-7-1: 20153 /KAEHL :
Bt = RORRBERGAECT®, BILE K AU /N 9K % /1 T0.10ug/em?
AHE = BIZEWE K S HUOA W 7S B BE KT 8145 T-0.10ug/em /N T 8045 7-0.13ug/em?
B = FORIREEAECT, BIEBE KA BUA N 489K 5 K F-0.13uglem?
%?(i\)%ﬁu% HIORAT SR AR AN AL P H IR A RERCR Y, FLIAA S 2R R BEIIE I 24 T 75 iR I R R 2 S AR AR AN
cr,
According to IEC 62321-7-1:2015, boiling water extraction:
Negative = Absence of cr®* coating, the detected concentration in boiling water extraction solution is less than
0.10ug/cm?.
Inconclusive = the detected concentration in boiling water extraction solution is greater than or equal to
0.10ug/cm?® and less than or equal to 0.13ug/cm®.
Positive = Presence of Cr®* coating, the detected concentration in boiling water extraction solution is greater than
0.13ug/cm?.
Information on storage conditions and production date of the tested sample is unavailable and thus Cr® results
represent status of the sample at the time of testing.

¥R / Specimen Description:

R g5 AT
Specimen No. Specimen Description
1 REEmR

Silvery metal plate
. R b
Silvery metal axle
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.75 %% 5/ Report No.: WTF24F07170136C

WEFRIEA:
1. H. 8. R ER

{£45/Job No.: FSW2407190820CJ

il

Testing Flow chart:
1. Testfor Cd/ Pb/ Hg contents

BERE OO T DGHERRAL T RO R R
e HICP-OE S MEB AR s (o O R E TR
EREMP
2. Y H IR
e HES — H50cm? #¥: i — Y
i AL A AR PR, I

it

microwave digestion vessel

Weight sample was putintoa ||

Add digestion reagent [

Digest the sample in
microwave digestion oven

L

Analyzed by inductively
coupled plasma atomic
emission spectrometer or
atomic absorption
spectrometer

Made up with deionized
water

Transfer the digested solution

— | into a volumetric flask after the

sample is totally dissolved

2. Testfor Cr®" content

Sample Preparation :>

Get 50cm? samples

=N

Boiling water extraction

Data K

Analyzed by
UV-VIS

=

Make up with deionized water
and add dipheny-carbazide
solution
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.75 %% 5/ Report No.: WTF24F07170136C {£45/Job No.: FSW2407190820CJ

WRFALE F / Photograph of parts tested:

il Ll T R AR B AR IR 4576 BR A F]/ Waltek Testing Group (Foshan) Co., Ltd.
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84545/ Report No.: WTF24F07170136C f£455/Job No.: FSW2407190820CJ

#%7E/ Remarks:

1. A Ie e P 48 RSO A i 1 5%
The results shown in this test report refer only to the sample(s) tested;

2. i AR AR -5 T HEHEANT A A
This test report cannot be reproduced, except in full, without prior written permission of the company;

3. WEAIRS WM. JEatb v AR T BORIN o5 A m A S0 A I % T B TR AL
The report would be invalid without specific stamp of test institute and the signatures of compiler and approver;

4, ZAREALL Kbk, BERAIREM(E B RIET IR, ZATT RN A ST, IR R SE S
The Applicant name and Address, the sample(s) and sample information was/were provided by the applicant who
should be responsible for the authenticity which Waltek hasn’t verified;

5. A A B FUAE IR ST, WAUH TR B, WERREEHISEE), AT RE R4t 2 A B A IR R
e i RT3 o
If the report is not stamped with the accreditation recognized seal, it will only be used for scientific research,
education, and internal quality control activities, and is not used for the purpose of issuing supporting data to the
society.

6. FEmMEE (R SEE) g/ 14t WSk E AR EENN S 5SENSNER, SHR SN ARITI,
MR SE S A KA P LG SR &, EB MR T LT T T
The sample material information (Model No. information) is provided by client, not verified by test laboratory. The
samples of reference Model No. are not tested. Test laboratory not responsible for the accuracy, appropriateness,
completeness and authenticity of the information provided by client.
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